> spicer

PARTS MANUAL
ILDO1G (s.n 1532 -)

revision/ vydani 01-22-08-2016

DVORAK - svahové sekacky, s. r. o.
Pohled 277, 582 21 Pohled, Czech Republic
T +420 564 036 099



mailto:info@spider-cz.com
http://www.spider-cz.com/

PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Contents / Obsah

CroSS - asSEMDBLY/ KFZ = SESAVA.......civeetiiiiiiiieiiie sttt e e nne s 3
TOOLS / INATAAT ...ttt bt et h e e st e R e e et e she e et e e e b e e e nn e e s ne e e n e e ne e e nre e 3
CroSS - asSEMDBLY/ KFZ = SESAVA.......civeeiiiiiiiiieiiiet sttt nne s 4
T LA T= I Y (o) o SRS 7
GITART / INOSIUK ...ttt et ekttt e be e e bt e s he e e a b e e e b e e e ab e e she e e mb e e nbeeenbeesbeeenbeeanneas 11
Controller bracket / Konzola ovIadace ............cccuiiiiiiiiiiiiiciicee e 14
Bonnet / KapotaZ SEKACKY .......couiiiiiiiiiiiei e 16
Wheel suspension / ZAVES KOIA.......ccuiiviiiiieiiceseese ettt e e te et st este et e naesreete e e e snaenteaneesres 18
Wheel drive / PONON KOI .........oiiiiiice e 22
WHEET / KOIO ... 25
Arm—complete / RAMEN0 - KOMPIBT ......cviiiiiiiii bbb 26
Steering servomotor / Motor NatACeni KOL ..........ocuiiiiiiiiiiiiiie e 28
Wheel steering chain pulley / Kladky fet€zu pojezdul .........cccvovviiiiiiiiiiiciiesee e 30
DECK / SKEIBL.......ee e 32
Pivot support for ILD01/ Podpéra pro otaceni ILDOT .........cccooiiiiiiiiiiiiie e 34
Steering stabilizer bar / TAh10 StabIlIZALOTU .......c.eeveiviriiriiiieii e 35
Hydraulic pump / Hydraulické Cerpadlon...........ccuiiiiiiiiiiii s 36
Fuel system / PaliVOVA SOUSTAVA .....cuuiiiiiiiiiiiieiiie sttt et e sb e e e sne e e r e e nnneenns 39
Control unit NBB / EIEKITONIKA..........cccciiiiiiiiiccees e 43
Drive of mowing device / POhon Zaciho USLrOJi ........oieiiiieiiiiiieiie e s 45
MOWING AEVICE / ZACT USIIOJi1..v.verveverecticeceeeeeeeseese e ses st eessese s sttt snssssessesee s s asnsanens 48
BeaconILDO1/ Majak ILDOT.........ooiiiiiieiieiie ettt e e e e nns 51
Mulching deck ILDO1/ Mul€ovaci Kryt ILDOT ........ccuiiiiiiiiiiiieieieiesie e 52
(010518 S O 1 11 1| TSP P TP ST PP UPRTUPRS 54


file://///sbs/Public/Dokumentace%20pro%20IS/Manuály%20k%20sekačkám%20SPIDER/Parts/Word/PM_ILD01G_sn%201532-_rev%2001-22-08-2016_Parts%20manual%20ILD01.docx%23_Toc461176430

PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Cross - assembly/ Kriz - sestava

No.|Part No. QTY|CompletgSPIDER no)Designation Text
1 |1K01S010 1 Cross KFiz
2 |1K01K050 1 X Belt pulley SPA 80 complete |Remenice SPA 80 komplet
3 |1K01S080 2 Spacing ring 18/10/v20 Distan¢ni krouzek 18/10/v20
4 [1K01K100 4 X Draw rod Tahlo zdvihu - rovné
5A |1KO1K121A | 1 X Tightening pulley complete A [Nap. kl. femenu pojezdu Il. komplet
5B [1K01K121B | 1 X Tightening pulley complete B [Nap. kl. femenu pojezdu Il. komplet
6 [1K01S130 4 Sliding bushing Vodici pouzdro
7 [1K01S221 1 Hydaulic motor OMP 40 Hydromotor OMP 40
8 [1K01S241 1 Tank Nadobka
9 [1K01K251 1 X Tank bracket complete Objimka nadobky komplet
10 |1K01S271 1 Tank cap Vicko nadobky
11 |N837 1 Bolt M10x80 Sroub M10x80
12 |N2478 1 Hose 1SC10X0.74 / M18 Hadice 1SC10X0.74 BANJO 1/2"/ M1
13 |N852 2 Through-flow bolt 1/2" Pritokovy $roub 1/2"
15 [N855 2 Flange nut M10 Matice pfirubova M10 ZZN
16 |N2479 1 Hose 1SC 10x0,78 / M18 Hadice 1SC10X0.78 BANJO 1/2" / M1
17 [N857 2 Bolt M10x30 Sroub M10x30 ZZN
18 |N858 1 Bolt M10x110 Sroub M10x110
19 [N896 4 Packing GEM 1/2" Tésnéni GEM 1/2"
22 |N890 8 Bolt M3,5x19 Sroub M3,5x19
23 [N1036 4 Sliding bushing Kluzné loZisko s lemem
24 [N914 4 Bright self-locking nut M8 Matice pfesna M8 samojistici
25 |N826 4 Spring washer M8 Podlozka pérova 8
Tools / Naradi
No.[Part No. [Complet{SPIDER No.|QTY|Designation Text
0/2S08K000 1|Tools - set Nafadi - sada
1]2S08S010 1|Tools Naradi
2125085020 1|Tool bracket Konzola nafadi
3[2S08S030 2|Tool band Pasek naradi
4[N8O7A 2|Countersunk bolt M6x20 Sroub zap. imbus M6x20




PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Cross - assembly/ Kriz - sestava

A B
Vs

D) @E@@E

LN ’
P> —~—
D\ g=x

2 EBERA® & ©OEEQ




PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

1K01K050 (No. 2) Motor pulley — complete / Remenice SPASO - komplet

No.|[Part No. QTY|[CompletgSpider No.|Designation Text
1 |1K01S050 1 Belt pulley SPA 80 Remenice SPA 80
2 |N854 1 Spring 8x7x30 Pero tésné 8x7x30
3 |1K01S060 1 Belt pulley washer Podlozka femenice
4 |N839 1 Bolt M8x25 Sroub imbus M8x25
1K01K100 (No. 4) Elevation push rod - complete / Tahlo zdvihu rovné - komplet
No.|Part No. QTY|CompletgSpider No. |Designation Text
1 [N840 1 Ball joint M 8 C13R Uhlovy kloub M8 C13R
2 |N843 2 Bright nut M8 matice pfesna M8
3 |1K01S100 1 Draw rod Tahlo zdvihu - rovné
4 |N935 1 Angular joint M8 CS13R Uhlovy kloub M8 CS13R
1KO01K121A (No. 5A) Idler pulley A — complete / Nap. Kladka fem. Pojezdu A - komplet
No.[Part No. QTY[CompletdSpider No. |Designation Text
1 |1K01S151 1 Spacing ring 16/10,1/v34 Distan¢ni krouzek 16/10,1/v34
2 |1K01S121 1 Tensioning pulley Il. Napinaci kladka femenu pojezdu |l.
3 |[N1094 1 Washer 10 Podlozka velkoploSna M10/10,5
4 [N915 1 Bright self-locking nut M10 Matice pfesna M10
1K01K121B (No. 5B) Idler pulley B — complete / Nap. Kladka fem. Pojezdu B - komplet
No.|Part No. QTYCompletdSpider No. |Designation Text
1 |1K01S141 1 Spacing ring 16/10,1/ v8 Distanéni krouzek 16/10,1/ v8
2 |1K01S121 1 Tensioning pulley II. napinaci kladka femenu pojezdu II.
3 |N1094 1 Washer 10 PodloZzka velkoplosna M10/10,5
4 |N915 1 Bright self-locking nut M10 Matice pfesna M10
1K01K251 (No. 9) overflow bracket — complete / Objimka nadoby - komplet
No.|Part No. QTYLCompletdSpider No. |Designation Text
1 |N805 2 Washer 6 Podlozka pérova 6
2 |N891 2 Bolt M6x10 Sroub imbus M6x10
3 |1K01S251 1 Tank bracket Objimka nadobky




PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

1K01K050 (No. 2) 1K01K251 (No. 9)
Motor pulley - complete Overflow bracket - complete

1K01K121A (No. 5A) 1K01K121B (No. 5B)
Idler pulley A - complete Idler pulley B - complete

1K01K100 (No. 4)
Elevation push rod - complete




PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Engine / Motor

Engine / Motor (Kawasaki FS 541V)

No.|Part No. QTYCompletg SPIDER No.|Designation Text

1/1M01S012 1 Kawasaki engine FS541V Motor Kawasaki FS541V
2[11013-7049 1 Paper air filter FS541V Vzduchowy filtr pro FS541V
3[11013-7046 1 Rough air filter FS541V Predfiltr pro FS541V
4[49065-7007 1 Qil filter Kawasaki FS541V Olejowy filtr - Kawasaki FS541V
5[92070-7004 2 Spark plug NGK BPS4ES Zapalovaci svicka NGK BPS4ES
6/1M01S020 1 Senomotor Servomotor ovadani plynu
7(1M01S031 1 Gas control bracket FS541V Konzola ovadani plynu Kawasaki FS54°
8[1M01S041 1 Gas draw rod Kawasaki FS541V |Tahlo plynu Kawasaki FS541V
9[1M01S050.A 1 Starter relay Spinaci relé starteru motoru

10{N839 1 Capscrew M8x25 Sroub imbus M8x25

11]11M01S060 1 Starter relay cable 1 Kabel starteru 1

12|11M01S070 1 Starter relay cable 2 Kabel starteru 2

13]11011-7060 1 Air filter case Kawa FS541V Kryt vzduch. filtru Kawa FS541V

14149019-0707 1 Fuel filter Kawasaki Palivowy filtr Kawasaki

15]1M01S080 1 Engine ground wire FS541V Kabel - kostra motoru FS541V

16)15004-0818 1 Carburettor FS541V Karburator FS541V

17]21188-7002 1 Carburettor Solenoid FS541V Solenoid karburatoru FS541V

49040-7008 1 Fuel pump FS541V Palivové ¢erpadlo FS541V




PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

O\

Q)

15

14



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Muffler flat / Vyfuk plochy

1MO02K010 (No. 1) Muffler — complete / Vyfuk plochy - komplet

No.|Part No. Complete| SPIDER No.|QT\YDesignation Text
1]1M02S016 1|Muffler - flat ILDO1FS Vyfuk - plochy ILDO1FS
3[N826 4|Spring washer 8 PodloZka pérova 8
4{N843 4{Nut M8 Matice M8
1MO02K020 (No. 2) Muffler cover — complete / Kryt vyfuku elni - komplet
No.|Part No. |Complete|SPIDER No. |QTYDesignation Text
1]1M02S020 1|Front muffler cover Kryt vyfuku &elni
2{N881A 2|Capscrew M6x16 Sroub imbus M6x16
3[N820 4|Washer 6 Podlozka plocha 6
1MO02K030 (No. 3) Top muffler cover — complete / Kryt v{fuku vrchni - komplet
No.|Part No. Complete |SPIDER No. |QTYDesignation Text
1/1M02S030 1|Top muffler cover Kryt vyfuku vrchni
2]1M02S070 2|Spacing ring 16/6/v15 Distanéni krouzek 16/6/v15
3|N913 2]Selflocking nut M6 Matice M6 samojistici
4IN820 2|Bright washer 6 Podlozka 6 plocha
5[N859 2[{Screw M6x30 Sroub imbus M6x30




PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

1M02K010 (No. 1)
Muffler - complete

1M02K020 (No. 2)
Muffler cover - complete

1MO02K030 (No. 3)
Top muffler cover - complete

-10 -



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Girder / Nosnik
No.|Part No. |Complete[SPIDER No]QTYDesignation Text

1]1N01S010 1|Girder-welded Nosnik-svafenec
2|1N01S030 1]|Elevation ring Regulaéni paka
3|1N01K040 X 4|Ring roller complete Svornik regulatoru - komplet
4| 1INO1K060 X 2| Actuator pivot Cep motoru - komplet
5|/1N01K070 X 2| Actuator pivot - fixed Cep motoru - pevny (komplet)
6/1NO1K100 X 4| Girder bolt Svornik nosniku komplet
7]1N01S120 2|Linear actuator Linak
8|N840 4|Ball joint M8 Uhlovy kloub M8 komplet

10]1N02S071 1|Horn Klakson Hella

11]1P331 1] Technical specification label ILDOJPolep - tech. Stitek ILDO1

1N01KO040 (No. 3) Roller / Svornik regulatoru + kladka

No.|Part No. | Complete |[SPIDER No]QTYDesignation Text
1]1N01S04 1|Roller guide Svornik regulatoru
2|N826 1|Spring washer 8 Podlozka pérova 8
3|N843 1|Nut M8 Matice M8
4{1N01S05 1|Pulley Kladka - pfevod
5[N923 1|Body builder washer 6 Podlozka 6 karosarska
6|/N913 1|Bright self-locking nut M6 Matice pfesna M6 samojistici

1NO01KO060 (No. 4) Roller shaft / Cep motoru - komplet

No.|Part No. |Complete|[SPIDER No{QTYDesignhation Text
1{1N01S060 1|Actuator pivot Cep motoru
2|N844 2|Retaining ring 10 Pojistny krouZek 10 vnéjsi

1NO1KO070 (No. 5) Actuator mount / Cep motoru pevny - komplet

No.|Part No. |Complete|SPIDER NolQTYDesignation Text
1]1N01S070 1]Actuator pivot - fixed Cep motoru - pevny
2|N844 1|Retaining ring 10 Pojistny krouzek 10 vngjsi
3[N845 1|Spring washer 10 Podlozka pérova 10
4{N835 1{Bright nut M10 Matice pfesna M10
1NO1K100 (No. 6) Girder bolt — complete / Svornik nosniku - komplet
No.|Part No. [CompletelSPIDER No/QTYDesignation Text
1]1N01S100 1|Girder bolt Svornik nosniku
2|N921 1|Flat washer 12 PodloZka plocha 12
3|N920 1|Rubber washer Podlozka pryzova - 20/8/3

-11 -



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

(2 (=)

Girder / Nosnik

3 @ 4

¢ /=

-12 -




PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

1N01K040 (No. 3) 1N01K060 (No. 4)
Roller - complete Roller shaft

1N01K070 (No. 5) 1IN01K100 (No. 6)
Actuator mount Girderbolt - complete

-13-



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Controller bracket / Konzola ovladace

No.|Part No. |CompletelSPIDER No|QTYDesignation Text
1]1N02S010 1|Controller bracket Konzola ovladace
2|1N02S020 1]|Stop button Stop tlacitko
3[1N02S030 1|Choke button Miska sytie
4]1M01K110 1|Choke cable - complete Lanko syti¢e - komplet
5[1N0O2K050 X 1|Connector - 8 pin - complete |Svorkovnice -8 pin kolik komplet
6|1N02S060 1|Choke guide bolt Sroub syti¢e
8|1P337 1|Label - control panel Polep - ovladaci panel 01
9[N826 2|Spring washer 8 PodloZka pérova 8 ZZN
10[{N885 2|Bolt M8x20 Sroub M8x20 ZZN
11{EN898 2|Cable clamp Svorka kabell
12]1N02S100 1|Stop button key KIli¢ stop tlacitka
13]1N02K150 1|Switch Paket - Spinaé
14|N914 1|Bright self-locking nut M8 Matice pfesna M8
16|N900B 2|Bolt M5x8 Sroub zap. imbus M5x8
17{1N02S150 1|Cable holder Drzak bowdenu
1N02KO050 (No. 5) Connector 8 pin / Svorkovnice 8 pin
No.|Part No. [Complete|SPIDER No]QTYDesignation Text
1[1IN02S050 1[Connector - 8 pin Svorkovnice -8 pin
2{N901 1|Bolt M3x25 Sroub M3x25
3[N902 1|Flat washer 3 Podlozka plocha 3
4[N903 1|Nut M3 Matice M3

-14 -



PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Controller bracket / Konzola ovladace
Konzola ovladace Controller bracket

16) (1) (4
1N02K050 (No. 5)
Connector

-15 -



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Bonnet / Kapotaz sekacky

No.|Part No. |Complete[SPIDER No|[QTYDesignation Text
1{1N04S010 1[{Bonnet - engine Kapotaz - motor
2|1N04S020 4|Bonnet - arm Kapotaz - rameno
3{N918 4|Low acorn nut M8 MAtice M8 uzaviena
4IN919 4|Washer 8 Podlozka kapotaze 8
5[{1N04K030 1|Stickers for bonnet - engine |Polepy na klobouk
6[1N04K040 1[Stickers for bonnet - arm Polepy na ramena
7|1P310 1|Stickers - control panel Polepy - kontrolni panel
8[N1034 1[Stickers yellow - emergency |Polepy Zluté - vystrazné

-16 -



PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Bonnet-engine / Kapotaz sekacky

-17 -



PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Wheel suspension / Zavés kola

No.[Part No. |Complete[SPIDER No{QTYDesignation Text

0{1P01K023 4|Gear box M8 - complete Prevod UNI M8 - komplet
1]1P01K011 X 1|Housing - complete Vana komplet
2|1P01K003 X 4|Wheel suspension M8 UNI - set [Zavés kola M8 UNI
3[1P01S063 1|Wheel shaft with sprocket Hfidel kola_zavit s diskem
4{1P01K111 X 1|Sprocket 210 Retézové kolo Z10 komplet
5{1P01S180 1|Spacing ring 20-25-v22,5 Distan¢ni krouzek 20-25-v22,5
6|/1P01K241 X 1|Chain tensioner Il Napinaci segment Il
7|N501 2|Bearing 6004 2RS LoZisko 6004-2RS
8[N802 1|Circlip internal 42 Pojistny krouzek vnitfni 42
9{1P02K030 X 1|Cover plate complete Viko komplet

10j1P02S091 1|Roller chain MOFA 1/2 x 3/16 TEjRetéz MOFA 1/2 x 3/16 TEFLON

11]1P01K063 X 1|Wheel schaft with sprocket Il - se{HFidel kola zavit s diskem Il - set

Wheel shaft with sprocket I1-set / HFidel kola zavit s diskem 11 - set (1P01K063)

No.[Part No. |Complete|SPIDER No{QTYDesignation Text
1|/1P01S063 1|Wheel schaft with sprocket Hfidel kola_zavit s diskem
2(1P01S201 1|Spacing ring 25/20/v9,5 Bortici krouzek 25/20/v9,5
3[N921 1|Washer 12 Podlozka 12
4|N2054 1{Nut M12x1,5 Matice M12x1,5
5[N1023A 1|Tight spring 5x5x22 Pero tésné 5x5x22

-18 -



rev. 01-22-08-2016

Spider s.n. 1532 -

PARTS MANUAL - ILD 01G

-19 -



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

1P01K011 (No. 1) Leg - complete / Vana komplet

No.|Part No. |Complete|SPIDER No]QTYDesignation Text
1/1P01S011 1{Leg Vana
2[N801B 2|Screw M8x25 Sroub zap. imbus M8x25
3|N809 2|Spring pin 6x20 Kolik pruzny 6x20
4[N839 2|Bolt M8x25 Sroub imbus M8x25
5[N2033 2|Spring washer 8 Pdlozka pérova 8
6|N917 1|Screw M8x30 Sroub Imbus M8x30
7IN869 2{Washer 8 Podlozka 8
8[N914 1|Nut M8 Matice samojistici M8
1P01K111 (No. 4) Sprocket 10 — complete / Retézové kolo Z10 komplet
No.[Part No. [Complete|]SPIDER No]QTYDesignation Text
1|/1P01S110 1|Sprocket 210 Retézové kolo Z10
2[N922 1|Washer C-RGS 6-20 Podlozka C-RGS 6-20
3|N885 1|Capscrew M8x20 Sroub 6hr M8x20
4{N814 1|Parallel key 5x5x12 Pero tésné 5x5x12
5[1P01S160 1|Spacing ring 17/22/v9 Distan¢ni krouzek 17/22/v9
1P01K241(NO. 6) Tensioner — complete / Napinaci segment I1
No.|Part No. [Complete|SPIDER No|QTYDesignation Text
1 X 1|Tensioner bracket Vahadlo
2 X 1|Pivot 12x25 Cep 12x25
3 X 1|Sprocket 9z Pastorek 9z
4IN820 1|Washer flat 6 PodloZka plocha 6
5|N805 1|Washer spring 6 Podlozka pérova 6
6[N2286 2|Capscrew M6x12 Sroub imbus M6x12
7IN2190 1|Screw M6x12 Sroub 6hr M6x12
1P02K030 (No. 10) Leg cover — complete / Viko komplet
No.|Part No. |Complete|SPIDER No{QTYDesignation Text
1{1P02S030 1|{Cover viko
2|N805 8|Spring washer 6 Podlozka pérova 6
3|N807 8|Capscrew M6x20 Sroub imbus M6x20

-20 -




PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

1P01K011 (No. 1) 1P02K030 (No. 10)
Leg complete Leg cover complete

1P01K111 (No. 4) 1P01K241 (No. 6)
Sprocket complete Tensioner complete

®
0
=C

-21-



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Wheel drive / Pohon kol
No.|Part No. Complete|SPIDER No|[QTYDesignation Text
1]/1P01S151 4{Spacing ring 17-22-v41 Distan&ni krouzek 17-22-v41
2|1P01S152 4|Spacing ring 17-22-v5,5 Distanéni krouzek 17-22-v5,5
3{1P01S500 4{Stop ring PA-6 Dorazovy krouzek PA-6
4{1P02S071 4{Pulley SPA 130 UNI SPA 130 UNI
5{1P02S100 41V-belt SPA 1650 Lw Remen klinovy SPA 1650 Lw
6{1R01K001 4]Arm - complete Rameno - komplet
7[1R01S022 3|Bracket - UNI II. Konzola prevodu UNI II.
8[1R01S046 4|Taper lock z18D20 - complete |Taper lock z18 pr.20 - komplet
9{1R01S221 4|Handle Madlo - nerez
10{1R01K230 X 4]|Bonnet attachment - complete |Uchyt kapotaze - komplet
11|1R01S240 4|Bonnet lock Pojistka
12|1R01S250 4]Bonnet lock clip Tifmen pojistky
13|1R01K263 1|Steering chain TEFLON Retéz nat. kol 01 TEFLON
13|N0005 1|Chain master link TEFLON Spojka fetézu TEFLON
14|{N506B 4|Bearin SBPFL 203 + Housing |loZisko SBPFL 203 + domek
15|N2040 8|Bolt M6x16 Sroub M6x16 ZZN
16[(N814 4]Key 5e7x5x12 Pero tésné 5e7x5x12
17|N2284 16|Bolt M4x12 Sroub M4x12
18|N820 8|Bright washer 6 PodloZka 6 plocha ZN Zluty
19[N826 24|Spring washer 8 PodloZka pérova 8 ZZN
20|N832 24|Bolt M8x25 Sroub M8x25 ZZN
21|N922 4|Washer C-RGS 8-20 PodloZzka C-RGS 8-20
22|N913 8[Bright self-locking nut M6 Matice pfesna M6 samojistici
23|[N2049 4|Bolt M8x16 Sroub 6hr M8x16

1R01K230 (NO. 11) Arm cover — complete / Uchyt kapotaze komplet

No.|Part No. |Complete SPIDER No]QTVYDesignation Text
1]1R01S230 1|Bonnet attachment Uchyt kapotaze
2|N822 2|Bright nut M5 Matice samojistici MS
3[N821 2|Washer flat 5 Podlozka plocha 5
4|N825 2|Capscrew M5x16 Sroub imbus M5x16

-22 -




rev. 01-22-08-2016

Spider s.n. 1532 -

PARTS MANUAL - ILD 01G

Wheel drive

-23-



PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

1R01K230 (No. 11)
Arm cover - bracket

=24 -



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Wheel / Kolo

No.|Part No. [Complete[SPIDER No|QTYDesignation Text
0[1P03KO006 X 1{Wheel 16x6.50-8 TL Kolo 16x6,5-8 - bezduSové
1|1P03S012 1|Rim - Tubeless Disk - bezduSovy
2|1P03S053 1|Tyre 16x6,5-8 Pneu 16x6,5-8
3|1P03S023 1|Wheel hub -Tubeless Naboj kola - bezduSovy
4IN910 3{Wheel nut Matice kola
5[N921 1|Washer 12 Podlozka 12
6|N2054 1|Nut M12x1,5 Matice M12x1,5
7|1P01S201 1|Spacing ring 25/20/v9,5 Bortici krouzek 25/20/v9,5
8|N1023A 1|Parallel key 5x5x22 Pero 5x5x22
9|3P209 1|Label - tyre pressure Polep - tlak pneu

-25-




PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Arm-complete / Rameno - komplet

No. |Part No. |Complete| Spider No.|QTYDesignation Text
0{1R01K001 X 4]Arm - complete Rameno - komplet
1|1R01K010 X 1]Arm Rameno
2|1R01S031 1|Steering shaft 20 with pinion |HFidel Fizeni pr. 20 s 0z. kolem
3[1R01S061 1|Spacing ring 25-20-v21 Distan¢ni krouzek 25-20-v21
4[1R01S120 1|Sealing ring Tésnici krouzek - ECONOMOS
5|1R01S210 1|Ball joint Kloub-rameno
6|/1R01S270 2|Bearing 61804 2RS Lozisko 61804 2RS
7|N510 1|Bearing NKI 55/35 SKF Lozisko SKF NKI 55/35
8[N2041 1|Circlip external 20 Pojistny krouZek vnéjsi pr. 20
9|N829 1|Circlip internal 32 Pojistny krouzek vnitini 32
10{N830 2|Scraper ring 40-48-4/7 PUR | Stéraci krouzek 40-48-4/7 PUR
11]1R01S280 1|Spacing ring 25-20-v6 Distancni krouzek 25-20-v6
12{N2361 1|Set screw M4x10 Sroub stavéci M4x10

1R01K010 (No. 1) Arm/Rameno

No. |Part No. |Complete|SPIDER No.|QTYDesignation Text
1 X 1{Arm Rameno
2|N505 2{Bearing 40/40 KU Lozisko 40/40 KU
3[N823 1|Straight grease fitting M6 Maznice M6 rovna

-26 -



rev. 01-22-08-2016

Spider s.n. 1532 -

PARTS MANUAL - ILD 01G

1R01K001
Arm - complete

glelolololelele

1R01K010 (No. 1)

Arm

-27-



PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Steering servomotor / Motor nataceni kol

No.[Part No. |Complete|SPIDER No.|QTYDesignation Text
1/1R01K001 1|Arm - complete Rameno komplet
2|1R01S170 2|Pulley assembly Kladka sestava
3|1R01S181 2| Spacing ring 10/24/v9 - pulley |Distan¢ni kr. kladka 10/24/v9
4{1R02S016 1|Steering bracket - APS Konzola fizeni - APS
5[1R02S027 1|Sprocket 210 - APS Ozubené kolo Z10-APS
6|1R02S082 1|Steering servomotor - APS  [Servomotor fizeni - APS
7IN831 1|Capscrew M10x40 Sroub M10x40 ZZN
8|N911 3| Screw M6x25 Sroub M6x25
9|N835 1|Nut M10 Matice M10

10]1R02K016 1|Steering bracket APS set Konzola fizeni APS set

-28 -



PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Steering servomotor

X g
7] =, e

&

-29 -



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Wheel steering chain pulley / Kladky retézu pojezdu

No.|Part No. [CompleteSPIDER No|QTYDesignation Text
1{1R01K001 4{Arm Rameno komplet
2|1R01S170 2|Pulley assembly Kladka sestava
3|1R01S181 2|Spacing ring 10/24/v9 - pulley|Distanéni kr. kladka 10/24/v9
4{1R01S190 1|Bolt set Svornik sestava
5/N831 1|Capscrew M10x40 Sroub M10x40 ZZN
6|/N836 1|Helical spring Sroubovita pruzina F220A
7|N915 1|Bright self-locking nut M10  |Matice pfesna M10 samojistici
8[N1036 2|Sliding bearing Kluzné loZisko s lemem |

-30-



PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Wheel steering chain pulley / Kladky retézu pojezdu

-31-



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Deck / Skelet
No. [Part No. Complete|SPIDER No [QTYDesignation Text
1{1S01S010 1{Deck ILDO1G Skelet ILD0O1G
2]1S01S020C 4|Sliding bar C - 60 - 110 mm |Vodici ty¢ C -60 - 110 mm
3]1S01S030C 4|Stabilizer C - 60 - 110 mm Stabilizator C - 60 -110 mm
415015040 1|Hydraulic filter Filtr hydraulického oleje
5]1S01S050 4|Clamp Vyztuha
6/1S01S060 4|Extension piece Nastavec
711S01S070 4|Spring PruZina
8]1S01S080 4|Stop rubber Dorazova pryz 61x40/8
9]1S01S090 1|Filter Cap Vicko filtru
10|1S01S150 1{Oil tank cap Vicko olej nadrze
11115015180 4|Sliding bar washer Podlozka vodici tyCe
12]1S01S190 4|Stabilizer washer Podlozka stabilizatoru
13|1S01S203 X 4|Bumper Padaci ram
1415015242 1[{Cover ILDO1 FS Kryt spojky ILDO1 FS
15|1S01K272 X 8| Steering stabilizer ball joint |Stabilizator-zalisek komplet
16|1S01S280 4|Steering stabilizer bar Stabilizator-profil
17|N860 1[Seal Tésnéni
18|N861 4|Capscrew M10x25 Sroub M10x25 ZZN
19|N862 4|Capscrew M12x25 Sroub M12x25 ZZN
20|N863 1]O-ring 078x4,00 O-krouzek 078x4,00
21|N864 1]O-ring 047x4,00 O-krouzek 047x4,00
22[{N887 1|Screw M8x20 Sroub M8x20 ZN Zluty
23|N912 3|Screw M6x16 Sroub M6x16 ZZN
24IN916 1|Screw M12x30 Sroub M12x30 ZN modry
25[N2366 16|Carriage bolt M8x20 Sroub M6x20 vratovy
26|N967 1[Air breather Odvzdusnovaci hrdlo
27|N859 2|Screw M6x30 Sroub imbus M6x30
28[{N914 16| Selflocking nut M8 Matice M8 samojistici
29(1S01S310 1|Pirela Pirela

1S01S203 (No. 13) Bumper — complete / Padaci ram komplet

No.|Part No. Complete|SPIDER No.|QTYDesignation Text
1]/1S08S010 1|Bar Ram zabrany
2{1S08S020 1|Bumper Zabrana
3[{1S08S030 2|Self locking segment ZajiStovaci segment
4[N2075 2|Nut M18x1,5 Matice M18x1,5
5[N914 2|Self locking nut Matice M8 samojistici
6[N869 4|Flat washer 8 PodloZka 8
7|IN1096 2|Bolt M8x30 Sroub M8x30

15015203 (No. 13)

ram - komplet

Padaci




rev. 01-22-08-2016

Spider s.n. 1532 -

PARTS MANUAL - ILD 01G

Deck / Skelet

)

M

O
u!.
',

) ,,lg.o., }

t
D g
UGl

2

f
i

-33-



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Pivot support for ILD01/ Podpéra pro otaceni ILDO1

No{Part No. Complete[SPIDER No|QTYDesignation Text
Pivot support for standard Podpéra pro otaceni pro
L1A|1L01K000 X ! height of cut (60-110 mm) standardni vySku (60-110 mm)
Pivot support for optional Podpéra pro otaceni pro nizsi
1B|1L01K100 X ! lower height of cut (30-80 mm)|vysSku (30-80 mm)
2]1L01S180 1|Clamp Spona
3|N1041 4[{Countersunk bolt Sroub zapu$tény M6x12
4{N2511 1|Self-drilling bolt Sroub samovyvrtny 4.8x1,6x16
5[1L01S190 1|Rubber pad PodlozZka baterie 30x37x5
6|N2528 4|Silentblock Silentblok
7]1L02K020 1{Filling neck extension ProdlouZeni hrdla
8/1S02S5150 1{Cap with longer dipstick Vicko - prodlouzena mérka
9|N2316 1{Retaining ring Pojistny krouzek

w

1L01KO000 Pivot Support for
standard height of cut (60-110mm)

=

1L01K100 Pivot Support for

optional lower height of cut (30-80mm)

-34 -




PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Steering stabilizer bar / Tahlo stabilizatoru

No|Part No. Complete[SPIDER No|QTYDesignation Text
1
2|1S01K272 8|Stabilizer - pressed in Stabilizator zalisek
315015280 8| Stabilizer bar Stabilizator profil
4|N2282 8[Retaining ring 30 Pojistny krouzek h¥. 30
5[1S01S272.1 8|Stabilizer eye Oko zalisku
6[1S01S272 8| Stabilizer bushing Pouzdro zalisku
7IN927 16|Bolt Imbus M8x16 Sroub Imbus M8x16
8|N826 16|Washer spring 8 Podlozka pérova 8
9[N869 16|Washer flat 8 Podlozka plocha 8

-35-



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Hydraulic pump / Hydraulické cerpadlo

No.|Part No. Complete[ SPIDER No. |QTYDesignation Text
1]1S02S011 1|Pump 21L Cerpadlo-21L
2|1S02K032 X 1|Belt pulley SPB 118 Remenice SPB 118 - Cerpadlo
3]1S02K050 X 1|Pump lever - complete Paka Cerpadla - komplet
4115025080 1|Flat draw rod Tahlo ploché
5|N1094 2|Washer 10 PodlozZka velkoplosna 10
6[/1S02S200 1|Fan cover Kryt ventilatoru
7[1S02K210 X 1|Fan grate MriZka ventilatoru
815025220 1|Ventilator Fan Ventilator
9[1S02K230 1|Hydraulic pipe A Trubka hydraulicka A komplet
10]1S02K240 1|Hydraulic pipe B Trubka hydraulicka B komplet
11|N2142 2|Adapter 12/3/4" - 16 UNF  |Redukce XAL 12/3/4" - 16 UNF
12]1S02K260 X 2|Bigger reducer Redukce XAL15 3/4"-16 UNF
13]1S02S280 2|Elbow XEEDDL 15 Koleno XEEDDL 15
14115025436 1|Servomotor NBB Elobau Servomotor pojezdu NBB Elobe
15115025441 1|Servomotor lever - adjusting|Paka servomotoru - sefizovaci
16115025450 1|Fan washer Podlozka ventilatoru
17|N915 2|Bright nut M10 Matice pfesna samojistici M10
18|N843 1|Bright nut M8 Matice pfesna M8 ZZN
19|N906 1{Nut M10x1,5 Matice M10x1,5
20|N872B 2|Bolt M10x35 Sroub M10x35
21|IN2016 2|Washer locking 10 Podlozka véjifovita 10
22]1S02S310 1|Shock valve, 160, 0, 0,024" [Shock ventil, 160, 0, 0,024"
23|N2115 2| T-fitting with nut XLEDL 12 |T-kus s matici XLEDL 12
1S02K032 (No. 2) pulley SPB 118 — complete / Remenice SPB 118 — komplet
No. |Part No. Complete| SPIDER No. |QTYDesignation Text
1]1S02S032 1|Belt pulley SPB 118 Remenice SPB 118 - Cerpadlo
2[N1032 1|Parallel key 5x5x32 Pero 5x5x32
3[{N850 1|Washer CRGS - 6 Podlozka CRGS - 6
4|N2040 1|Screw M6x16 Sroub 6hr M6x16
1S02K050 (No. 3) Pump lever — complete / Paka Gerpadla — komplet
No. |Part No. Komplet| SPIDER No. |QTYDesignation Text
1]/1S02S050 1|Lever welded Paka svaienec
2(N871 1|Spring pin 6x24 Pérovy kolik 6x24
1S02K210 (No. 7) Fan cover — complete / Miizka ventilatoru - komplet
No. |Part No. Komplet| SPIDER No. |QTYDesighation Text
1]1S02S210 1|Fan grate MFiZka ventilatoru
2|N867 3[Bolt M4,8x19 Sroub 4,8x19
3[N866 3[{Nut M4,8 ZajiStovaci matice 4,8
1S02K260 (No. 12) Adapter XAL 15 3/4/22x1,5 UNF - complete
No. [Part No. Komplet| SPIDER No. |QTYDesignation Text
1{1S025260 1{Bigger reducer Redukce XAL15 3/4"-16 UNF
2|N896 1{Sealing ring GEM 1/2" Tésnéni Gem 1/2"

-36 -




PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Hydraulic pump / Hydraulické ¢erpadlo

-37-



PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

1S02K032(No. 2) 1S02K050 (No. 3)
Belt pulley SPB 118 - complete Pump lever - complete

1S02K260 (No. 12)
Adapter XAL 15 3/4“ - 16 UNF



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Fuel system / Palivova soustava

No.|Part No. |Complete| SPIDER No.|QTYDesignation Text
1]/1S03K010 X 1|Tank - complete Nadrz palivova - komplet
2|1503S020 1|Tank cap Vicko nadrze
3|1S03K100 X 2|Tank strap complete Tifmen nadrZze komplet
4|N2480 1|Breather hose - 400 mm - 01|Hadice odvzdudnéni - 400 mm - (
5{1S03K130 X 1|Weight with hose Zavazitko s hadici
6/1S03S140 X 1|Fuel filter Palivovy filtr
7[N1012 1|Fuel hose - lead in Palivova hadice - pfivod
8[1S03S150 1|Tank cap sealing Tésnéni vicka palivové nadrze
9]2S03S150 1{Roll over valve Roll over valve
10|MK01S250 1|Breather hose MINI Hadice odvzduShovaci MINI
11{1S03K150 X 1|Fuel tank breather set ILD0O1|Odvétrani palivové nadrze 1LD01
12125035040 2{Fuel tank bushing Priichodka palivové nadrze
1S03K010 (NO. 1) Fuel tank — complete / Palivova nadrz - komplet
No.|Part No. |Complete |SPIDER No.[QTYDesignation Text
1/1S03S010 1|Tank Nadrz palivova
2|1S03S020 1|Tank cap Vicko nadrze
3[1S03K130 1|Weight with hose Zavazicko s hadici
1S03K100 (NO. 3) Tank clip — complete / T¥men nadrze — komplet
No. [Part No. [Complete|]SPIDER No.|QTYDesignation Text
1]1S03S040 1|Tank strap 300 Tfmen nadrze 300
215035080 1|Tank strap 60 TFfmen nadrze 60
3/1S03S030 1|Rubber strip PryZovy prouzek
4{1S03S050 1|Clip pivot 1 Cep tfmenu 1
5/1S03S070 1|Clip pivot 2 Cep tfmenu 2
6{N880 1|Capscrew M5x70 Sroub imbus M5x70
7|N807 2|Capscrew M6x20 Sroub imbus M6x20
8[{N820 2{Washer 6 PodloZka plocha 6
1S03K130 (NO. 5) Weight with hose / Zavazi¢ko s hadici
No.|Part No. |[Complete|SPIDER No.|QTYDesignation Text
1{1S03S130 1|Weight Zavazi
2{N1007 1|Hose Hadice

-39-



rev. 01-22-08-2016

Spider s.n. 1532 -

Fuel system / Palivova soustava

PARTS MANUAL - ILD 01G

f.%/ﬁ% =)

s

- 40 -




PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

1S03K010 (No. 1)

Fuel tank - complete

1S03K100 (No. 3)

Tank clip - complete

-4] -



PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

1S03K130 (No. 5)

Weight with hose

— H

-42 -



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

Control unit NBB / Elektronika

No.|Part No. |SP.No. [QTY|Designation Text
0J]ON03S017 |1532- 1{Control unit NBB complete 9600 Ridici jednotka NBB komplet 9600
0J]ON03S018 |1532- 1{Control unit NBB complete 9600 - Korea  |Ridici jednotka NBB komplet 9600 - Korea
0JON03S019 |1532- 1|Control unit NBB complete 9600 - Japan  |Ridici jednotka NBB komplet 9600 - Japar
1]1S07S012 1|Battery casing (4LED) Kryt AKU (4LED)
2]11S07S041 1|Battery FTX20L - BS Baterie FTX20L - BS
3|IN01S111 1{Electronic bracket Konzola elektroniky NBB
411S07S060 1{Spacing ring 12/8/v5 Distan¢ni krouzek 12/8/v5
5/1S07S070 1{Hour meter Motohodiny
6/1S07S082 1{Tightening band for battery Stahovaci paska baterie
7115075091 1{Indicating panel 4LED Indikaéni panel 4LED
8/1S075120 1|Battery earth wire Zemnici kabel baterie
9|N913 4|Bright self-locking nut M6 Matice samojistici M6
10|N2435 4|Rubber washer 8x3 Pryzova prichodka 8x3
11|1N01S221 4|spacing ring 8/6/v9 dist. krouzek 8/6/v9
12|N1089 4|washer 6/6,4 Podlozka velkoplosna M6/6,4
13|N807 4|Capscrew M6x20 Sroub imbus M6x20
14|1N05S021 1|RC battery charger NBB Nabije¢ Akumulatorti NBB
15|0N03S017.41532- 1[Receiver NBB 9600 Prijima¢ NBB 9600
16/1S07S151 1[{Main harness ILDO1 G Elobau Svazenka ILDO1 G Elobau
17(N820 4|Washer 6 PodlozZka plocha 6
18|N804 8|Capscrew M6x16 Sroub imbus M6x16
19|N805 4|Spring washer 6 PodloZka pérova 6
20115075032 1|Battery bracket - NBB BOX Konzola AKU - NBB BOX
21|1N05S041 1{RC battery NBB Baterie NBB
22|N839 1|capscrew M8x25 Sroub M8x25 ZZN
23|N883 1|washer 8,40 podlozka 8 A 125
24{N908 1{Knurled bolt Sroub oto€né desky
25|N909 1{Body makers board washer PodloZka otocné desky karosaiska
26{0N03S017.11532- 1|Remote control - transmitter NBB 9600|Déalkovy ovladaé NBB 9600
27]2N03S040 1|Antenne NBB Anténa NBB
28{1W01S301 |1532- 1|{Winch harness ILD01 Svazenka pro navijak HSNO1 I1LDO1

-43 -

rev. 01-22-08-2016



PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

-44 -



PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Drive of mowing device / Pohon Zaciho ustroji

No.|Part No. [Complete]SPIDER No.JQTYDesignation Text
1{N835 5|Bright nut M10 Matice pfesna M10
2115015250 1|Cover bolt Svornik krytu
312015042 1|Mounting plate FS Redukce FS
411701K111 X 1|Belt pulley SPB 118 - completd Remenice SPB 118 - komple
5{1702S023 2|V-Belt XPA 1060 Lw Remen XPA 1060 Lw
6]/1202S030 1|V-Belt 750 Lw Remen 750 Lw
711202K002 X 1|Clutch - complete FS Spojka - komplet FS
8[{1702S060 1|Clutch washer PodloZka spojky
9|N826 8[Spring washer 8 Podlozka pérova 8 ZZN
10{N872B 1|Screw M10x35 Sroub M10x35 ZN Zluty
11|N2420 2|Screw 3/8-16 UNC Sroub 6hr 3/8-16 UNC
11{N2419 2|Sunk screw 3/8-16 UNC Sroub zap imb 3/8-16 UNC
12|N887 1[{Screw M8x20 Sroub M8x20 ZN Zluty
13{N914 8[Bright self-locking nut M8 Matice pfesna M8 samojistici
14[N845 5[Spring washer M10 PodloZka pérova 10 |
1Z01K111 (No. 4) Belt pulley SPB 118 — complete / Remenice SPB 118 - complete
No.[Part No. [Completel SPIDER No. [QTYDesignation Text
1]1201S111 1|Belt pulley SPB 118 Remenice SPB 118
2|N876 1]Engine key Klinek motoru
3|N873 1|Belt pulley washer Podlozka pro diev. konstrukce 11
4[N875 1|Screw M10x35 Sroub zap. imbus M10x35
1202K002 (No. 7) Clutch FS — complete / Spojka FS — komplet
No.|Part No. |Completd SPIDER No. PRTY|Designation Text
1112025041 1|Cloutch Spojka sestava
2|17025191 1|Bolt M10 - 64 Svornik M10 - 64
3]1202S190 1|Bolt M10 - 58 Svornik M10 - 58
4{N915 2{Nut M10 Matice M10 - samojistici
5/17025210 2|Clutch spring Pruzina spojky
6|N835 2|Nut M10 Matice M10
7|IN838 2|Washer 10 Podlozka 10

-45 -



rev. 01-22-08-2016

Spider s.n. 1532 -

PARTS MANUAL - ILD 01G

Drive of mowing device / Pohon Zaciho ustroji

-46 -



PARTS MANUAL - ILD 01G Spider s.n. 1532 -

rev. 01-22-08-2016

1701K111 (No. 4)
Belt pulley SPB 118 - complete

1702K002 (No. 7)
Clutch FS - complete

o

0

b
8

-47 -

CONOO0C



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Mowing device / Zaci ustroji

No. [Part No. |Complete| SPIDER[QTY|Designation Text
0{1Z701K002 1|Mowing unit Il. Complete Zaci ustroji Il. Komplet
1/1201s012 1|Blade hub Il. - Fast blade Naboj noze Il. - pevny ntiz
2|1701K021 X 1|Blade - fast N{Zz - pevny
3{1701S031 1|Bracket - FAG Konzola - kladky FAG
411Z01S091A 1|Tensioner lever - short FAG Napinaci paka-kratka FAG
5{1701S091B 1|Tensioner lever - long FAG Napinaci paka-dlouha FAG
6/1201S141 1|Hub washer - 6207 Podlozka naboje - 6207
7{12015220 2| Tensioner pivot Cep napinace
8,9(1201S252 1|Tensioner pulley FAG - sunk [Napinaci kladka FAG - zap.
10]1201S310 1|Spring PruZina
11{N892 2|Pivot washer PodloZka ¢epu M14
12|N914 2|Bright self-locking nut M8 Matice pfesna M8 samojistici
13|N930 1|Screw M12x30 Sroub M12x30
14, 15N2002 1]|Screw M8x50 DIN7991 Sroub M8x50 DIN7991
16|N2004 1|Bearing 6207A Lozisko 6207A-2RS
17|N2042 1|Bearing 6307 2RS LoZisko 6307 2RS
18(1701K091A 1| Tensioner lever with pulley - sh{Nap. paka s kladkou - kratka
19|1201K091B 1| Tensioner lever with pulley - lonfNap. paka s kladkou - dlouha
1701K021 (NO. 2) Blade fast —complete / Nz pevny — komplet
No.|Part No. Complete [SPIDER No. |QTY|[Designation Text
1]1201S021 1|Blade - fast NUZ - pevny
2[N845 4|Spring washer 10 Podlozka véjifovita M 10/10,5
3[N1086 4]Screw M10x20 Sroub 6hr M10x20

-48 -




PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

Mowing device / Zaci tstroji

=49 -



PARTS MANUAL - ILD 01G Spider s.n. 1532 - rev. 01-22-08-2016

1Z01K021 (No. 2)

Blade fast - complete

ey

S

-50 -



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

BeaconILD01/ Majak ILD01

No.[Part No. |Completd SPIDER No.|QTY|Designation Text
1]1B01S010 1 |Lamp bracket ILDO1 Konzola majaku ILDO1
2(1B01S020 1 [Beacon Majak
3[1B01K030 1 |Lamp clamp - complete Tfmen majaku - komplet
4{N2026 2 |Bolt M5x65 Sroub Imbus M5x65
5|N2090 2 |Spring washer 5 Podlozka pérova 5
6[{1B01R000 1 |Beacon ILDO1 retrofitting Majak ILDO1 retrofitting

-51 -




PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

rev. 01-22-08-2016

Mulching deck ILD01/ Mulcovaci kryt ILD0O1

No. |Part No. |[Complete| SPIDER]|QTY|Designation Text
1{1S01S320 1|Mulching deck ILDO1 Mul&ovaci kryt ILDO1
2|1S01S330 4|Deck holder ILDO1 Drzak krytu ILDO1
3|MS01S380 4]Sliding bar washer MINI Podlozka vodici ty¢e MINI
4IN2411 4{Spring pin 5x10 Kolik pruzny 5x10
5|N862 4|Bolt M12x25 Sroub M12x25 ZZN

-52-




rev. 01-22-08-2016

Spider s.n. 1532 -

PARTS MANUAL - ILD 01G

| —
R

_
e .
NN __\3J___2__ )

|
__ \
| \
Ja

N

|
{
]

Ly |

Y ]

WA ANTANY,

-53-



PARTS MANUAL - ILD 01G

Spider s.n. 1532 -

Others / Ostatni
Parts no Designation Text
1 | RPO06 Protective tarp cover - ILDO1 Kryci plachta - ILD01
2 | 1S07S134 Gel. battery charger Nabijecka gel. aku.
3 | NAO1A Drive-up ramp 1500 Néjezd zakiiveny par - 1500
4 | NA02 Drive-up ramp 2000 Néjezd zakiiveny par - 2000
5 | N9999.9 Chain sprayINTERFLON FIN LUBE TF Retézovy sprej INTERFLON FIN LUBE TF
6 | N9999.4 Mobilgrease Mobilgrease
7 | N9999.5 AC-DC adapter 230V/12V Sitovy adaptér 230V/12V
8 | N9999.6 Bolt adhesive Pevnostni lepidlo
9 | N9999.7 Lubricant Mobilux Mazivo Mobilux
10 | PROO3 Suction bottle Odsavacka
11 | PROOS Grease gun Mazaci lis

-54 -

rev. 01-22-08-2016




